
SPARE PARTS LIST 
SCRAPER BLADE SAMI 210 

 

 

 

 

Pos. Number Item Qty. 

1 03.100 Blade 1 

2 03.200 Three point attachment 1 

3 26.300 Snow wing 1 

4 26.1005 Support 1 

5 02.006 Pin Ø36×115 2 

6 323.003 Pin Ø12 1 

7 
 

Screw M24×70 3 

8 
 

Nut M24 Nyloc 3 

9 
 

Screw M12×25 4 

10 
 

Spring washer 12 4 

11 
 

Nut M12 4 4 

12 
 

Forelock Ø4,5 1 

13 
 

Forelock Ø8 2 


